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Introduction

The McHale ORBITAL which you have purchased has been developed through years of constant research and development. Given

proper care and attention the ORBITAL will give years of reliable and dependable performance. However it is important that the

operators manual is read and fully understood to achieve this, before the machine is operated. As part of this philosophy it is vital to use

only genuine McHale replacement parts, as these are manufactured to the same high standard as the original machine. These may be

obtained through your McHale dealer.

If any part of this manual is not fully understood, please contact your McHale dealer who will be able to answer any questions or queries

that you might have. It is important to quote the machine serial number when requiring spare parts or technical assistance. Space is

provided below to record the machine details:

Date of delivery:

Year of manufacture:

Serial number:

If you require further copies of this spare parts manual please 
quote part number CLT00913

McHale ORBITAL

Note: Due to a policy of continuous product development and improvement McHale Engineering reserve the right to alter machine specifications without prior notice.

Note: Parts described as left and right are done so according to the direction that the machine normally travels in.
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No. Part No Description Qty Description QtyNo. Part No

UP TO SERIAL No 125012

1PIN ASSY HS2000 DRAWBARACH012011

FROM SERIAL No 125013

1PIN 30X170 Z/P WELD ASSEMBLYACH029371

1SPARE FILM HOLDER INNER WELD ASSEMBLEY ORBITALACH029662

1SPARE FILM HOLDER OUTER WELD ASSEMBLEY ORBITALACH029673

1DRAWBAR WELD ASSEMBLEY ORBITALADB001734

1DRAWBAR STAND WELD ASSEMBLEY RING WRAPPERADB001755

6CAP BLACK PLASTIC 2 3/8 OSFCBC000076

1CAP SQ PLASTIC INSERT 80 X 50CBC000217

2BEARING GLACIER PM 6060CBR000198

2LINCH PIN 10MMCFA000059

1ROLL PIN 8X60CFA0001110

2SETSCREW M12X30 Z/PCFA0003211

3BOLT M20X90 Z/PCFA0005312

2BOLT M6X90 Z/PCFA0005913

2SETSCREW M8X25 Z/PCFA0010214

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011815

2NUT M10 NYLOCCFA0012316

4NUT M12 NYLOCCFA0012417

7NUT M16 NYLOCCFA0012818

3NUT M20 NYLOCCFA0012919

2NUT M6 NYLOCCFA0013120

4NUT  M8 NYLOC Z/PCFA0013221

8WASHER FLAT 12MM Z/PCFA0013822

14WASHER FLAT 16MM Z/PCFA0014023

2WASHER FLAT 30MM HD Z/PCFA0014324

8WASHER FLAT 8MM Z/PCFA0014725

7SETSCREW M16X40 Z/PCFA0015126

2BOLT M8X120 Z/PCFA0015227

2HOSE CLAMP COVER PLATE 14-18CFA0018328

4WASHER FLAT 10 MM Z/PCFA0020129

2WASHER SKM12CFA0025030

1SETSCREW M10X35 Z/PCFA0031131

1SETSCREW M10X40 Z/PCFA0031232

2BOLT M8X30 Z/PCFA0031633

4SETSCREW M12X40 Z/PCFA0032434

2HOSE CLAMP 14MM (2 PER SET)CFA0037435

6WASHER FLAT 20MM Z/PCFA0041336

4HOSE CLAMP COVER PLATE SINGLECFA0098037

8HOSE CLAMP PAIR 25MM SINGLECFA0098138

6BOLT M6X75 Z/PCFA0233739

1PIN 60X398&3XM12 THREADSCMH0006740

UP TO SERIAL No 125012

1PIN 25X220 Z/P DRAWBAR RAM RING WRAPPERCMH0262941

FROM SERIAL No 125013

1PIN 30X220 Z/P DRAWBAR RAM ORBITALCMH0273641

1TOOL BOX PLASTIC (SERKO)CPL0022242

UP TO SERIAL No 125012

1RAM DRAWBAR PIVOT COMBICRA0007743

FROM SERIAL No 125013

1RAM 60X40 DRAWBAR ORBITALCRA0078843

SEAL KIT FOR EITHER RAM CRA00077 OR CRA00788

1SEAL KIT DRAW BAR PIVOT COMBICSE0007743a

STANDARD MACHINE (SWIVEL) AS SHOWN

1HITCH EYE ASSY COMBI SWIVELCTP0005644

OPTIONAL AUSTRIA & GERMANY (NON SWIVEL)

1HITCH EYE NON SWIVEL ORBITALCTP0058644

NORTH AMERICA ONLY (CLEVIS)

1HITCH ORBITAL USACTP0053544

13MM L HOSE COVER PLATE DRAWBAR RING WRAPPERCZC0484845

16MM L PIN CAP & HOSE CLAMP BRACKET RING WRAPPERCZF0691746

110MM L DRAWBAR RAM STOP BAR ORBITALCZH0529947
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No. Part No Description Qty Description QtyNo. Part No
1PIN PIVOT RAM TO BACK FRAME RS4ABS001781

1LIFT ARM WELD ASSEMBLEY ORBITALALA006542

1LIFT ARM PIN 30X155 WELDED CAPALA006733

1LIFT ARM SIDE ARM WELD ASSEMBLEY ORBITALALA006744

REPLACES ARC00375

1ROLLER RIBBED FRONT ORB VARARC004495

1MOTOR MOUNT PLATE LIFT ARM RING WRAPPERART003726

2BEARING GLACIER PM 4040 SYCBR000827

1BEARING FLANGE UNIT SF 1 3/4CBR000468

1BEARING INA TME 40 GE 40 KPPB3CBR001049

NOT SHOWN

1CHAIN ASA60H 48 PITCH+CON LINKCCH0016210

1SETSCREW M12X70 Z/PCFA0003611

3SETSCREW M8X20 Z/PCFA0005212

1BOLT M8X40 Z/PCFA0010013

3SETSCREW M8X25 Z/PCFA0010214

2GREASE NIPPLE M8X1.25 STRAIGHTCFA0011815

4NUT M10 NYLOCCFA0012316

7NUT M12 NYLOCCFA0012417

1NUT M12 Z/PCFA0012518

4NUT M16 NYLOCCFA0012819

2NUT  M8 NYLOC Z/PCFA0013220

15WASHER FLAT 12MM Z/PCFA0013821

4WASHER FLAT 16MM Z/PCFA0014022

4WASHER FLAT 8MM Z/PCFA0014723

4BOLT M10X55CFA0015624

1HOSE CLAMP COVER PLATE 14-18CFA0018325

4WASHER FLAT 10 MM Z/PCFA0020126

1HOSE CLAMP COVER PLATE 20-25CFA0020427

1KEY 10X8X40CFA0023928

4WASHER SKM8CFA0024929

2BOLT M12X50 Z/PCFA0027230

1BOLT M8X30 Z/PCFA0031631

5SETSCREW M12X40 Z/PCFA0032432

4SETSCREW M16X55 Z/PCFA0034933

222MM HOSE CLAMPCFA0036534

2HOSE CLAMP 18MM (2 PER SET)CFA0037035

1SETSCREW M10X30 SOC CAP Z/PCFA0060236

1WASHER M10 NORDLOCCFA0079837

1CHAIN GUARD BOTTOM WELD ASM RING WRAPPERCGD0036738

1SPROCKET 3/4 PITCH 24T 40 DIACMH0039639

1SPROCKET 3/4 15TCMH0269840

1MOTOR 750CC BACK ROLLER FUSIONCMT0034941

1SEAL KIT WHITE RE SERIES MOTORCSE0009341a

1RAM 80X60 LIFT ARMCRA0074242

1SEAL KIT FOR 80X60 RAMCSE0074242a

1VALVE CTE CHECK SAE10 0.5BARCVA0041043

11.5MM L CHAIN GUARD PLATECZB0454044

1WASHER 8X40CZD0271845

REPLACES 8MM BEARING SPACERS CZG04846

210MM BEARING SPACER PLATE RING WRAPPERCZH0485746
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No. Part No Description Qty Description QtyNo. Part No
1LIFT ARM WELD ASSEMBLEY ORBITALALA006541

1LIFT ARM SIDE ARM WELD ASSEMBLEY ORBITALALA006742

1PADDLE WELD ASSEMBLY LIFT ARM ORBITALALA008723

2BEARING GLACIER PM 4040 SYCBR000824

2SENSOR M18 PROX M12 PLUGCEL007675

1BOLT M12X90 Z/PCFA000346

1SETSCREW M8X35 ZPCFA001077

1ROLL PIN 12X60CFA001108

1SNAP RING 1 1/2CFA001129

1GREASE NIPPLE M8X1.25 STRAIGHTCFA0011810

2NUT M10 NYLOCCFA0012311

3NUT  M8 NYLOC Z/PCFA0013212

1WASHER FLAT 8MM Z/PCFA0014713

4WASHER FLAT 10 MM Z/PCFA0020114

4WASHER SKM8CFA0024915

1WASHER SKM12CFA0025016

2SETSCREW M10X35 Z/PCFA0031117

2SETSCREW M8X30 Z/PCFA0049118

1PIN 40X192X12MMCMH0018719

1PIN 25X120 MILLED FOR CAP Z/PCMH0038720

1PIN 25 X 90 MILLED FOR CAPCMH0042121

1BUSH 8X20X13 ZINC PLATEDCMH0074222

1C025.4X6.35X0050CMH0083523

1BUSH 35X13XM12 STEPPED 25CMH0277024

1BUSH 35X13X12.5 STEPPED 25CMH0277125

1RAM 60X40 SIDE ARM LIFT ARM ORBITALCRA0075726

1SEAL KIT FOR 60X40 RAMCSE0075726a

1SPRING TOR 6.35WDX27IDX7 COILSCSG0027027

13MM L SPRING STEEL SENSOR BRACKETCZC0529428

26MM L CAP SHORT FOR 25MM PINSCZF0029329
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No. Part No Description Qty Description QtyNo. Part No
1CHASSIS ORBITALACH028091

USED UP TO SERIAL No 125288

2LIFT ARM HINGE STUB ORBITALALA006522

USED FROM SERIAL No 125289

2LIFT ARM HINGE STUB ORBITALALA009722

USED UP TO SERIAL No 125288

1BOBBIN BRACKET RH FRONT WELD ORBITALARC004033

USED FROM SERIAL No 125289

1BOBBIN BRACKET RH FRONT WELD ORBITALARC004613

USED UP TO SERIAL No 125288

1BOBBIN BRACKET LH FRONT ORBITALARC004044

USED FROM SERIAL No 125289

1BOBBIN BRACKET LH FRONT ORBITALARC004624

2BOBBIN ASY BIG 30MM COMPLETEART003625

2CAP PLASTIC INSERT 75MMCBC000086

4BEARING 62062RSCBR000247

2SETSCREW M10X25 Z/PCFA000248

2BOLT M10X60 Z/PCFA000279

2SETSCREW M8X20 Z/PCFA0005210

4SETSCREW M6X60 Z/PCFA0005411

2BOLT M8X40 Z/PCFA0010012

4SETSCREW M8X16 Z/PCFA0010113

2BOLT M8X45 Z/PCFA0010614

2BOLT M16X50 Z/PCFA0011615

2GREASE NIPPLE M8X1.25 STRAIGHTCFA0011816

2NUT M10 NYLOCCFA0012317

10NUT M12 NYLOCCFA0012418

2NUT M16 NYLOCCFA0012819

8NUT M6 NYLOCCFA0013120

2WASHER MUDWING M10X38MM ODCFA0013421

2WASHER SPRING 10MM H.D Z/PCFA0013722

8WASHER FLAT 12MM Z/PCFA0013823

4WASHER FLAT 16MM Z/PCFA0014024

12WASHER FLAT 6MM Z/PCFA0014425

2WASHER FLAT 8MM Z/PCFA0014726

3HOSE CLAMP COVER PLATE 14MMCFA0018327

4WASHER FLAT 10 MM Z/PCFA0020128

2HOSE CLAMP COVER PLATE 20-25CFA0020429

4WASHER SKM8CFA0024930

2SETSCREW M10X35 Z/PCFA0031131

1BOLT M8X30 Z/PCFA0031632

422MM HOSE CLAMPCFA0036533

6HOSE CLAMP 18MM (2 PER SET)CFA0037034

10NUT M16X1.5 NYLOC 10 DIN 985CFA0038635

8BOLT M16X100 FT 10.9CFA0068736

20WASHER NL16 NORD-LOCKCFA0078337

4SETSCREW M6X45CFA0080138

2HOSE CLAMP PAIR 20MM SINGLECFA0097939

2HOSE CLAMP COVER PLATE SINGLECFA0098040

4U-BOLT M12X1.75X90X110 FOR 76.1 TUBECFA0100441

2BOLT M16X110 X10.9 FINE THREADCFA0221342

2PIN 25X170 Z/P MILLED FOR CAPCMH0040343

2PIN 30X280 BOBBIN AXLECMH0118344

1ACCUMULATOR BLOCK REAR MOWERCMH0171745

4BUSH 12X6.2X22 Z/PCMH0274546

10BUSH 17X30X54CMH0283447

INCLUDES BEARINGS (2X ITEM 7)

2BOBBIN ASSEMBLEYCPL0000848

2RAM 50X30 ROLLER CRADLE FUSIONCRA0055849

ARSEAL KIT FOR RAM CRA00558CSE0062349a

13MM L HOSE COVER PLATE CHASSIS RING WRAPPERCZC0484950

13MM L PIPE GUIDE PLATE ORBITALCZC0503051

26MM L CAP SHORT FOR 25MM PINSCZF0029352
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No. Part No Description Qty Description QtyNo. Part No
240MM PIN ASSY WRAPPER CRADLEACH003961

2PIN 25X50 WELDED CAP RING WRAPPER CRADLE GUARDACH028282

1TIP ARM WELD ASSEMBLY ORBITALARC003593

REPLACES ARC00374

1ROLLER RIBBED REAR ORB VARARC004484

1BOBBIN BRACKET LH REAR ORBITALARC003955

1BOBBIN BRACKET RH REAR ORBITALARC003976

2BOBBIN ASY BIG 30MM COMPLETEART003627

1MOTOR MOUNT PLATE WITH WELD NUT RING WRAPPERART003698

2CAP PLASTIC INSERT 75MMCBC000089

4BEARING 62062RSCBR0002410

2BEARING FLANGE UNIT SF1 3/4CBR0004611

4BEARING GLACIER 4040 SYCBR0008212

1CHAIN ASA60H 34 PITCH+CON LINKCCH0019613

2REFLECTOR REAR TRIANGULAR REDCEL0007714

2SETSCREW M10X25 Z/PCFA0002415

1SETSCREW M10X30CFA0002516

2BOLT M10X60 Z/PCFA0002717

4SETSCREW M8X20 Z/PCFA0005218

1BOLT M8X65 Z/PCFA0005619

1SETSCREW M12X45 Z/PCFA0006520

2BOLT M8X40 Z/PCFA0010021

2GREASE NIPPLE M8X1.25 STRAIGHTCFA0011822

6NUT M10 NYLOCCFA0012323

8NUT M12 NYLOCCFA0012424

8NUT M16 NYLOCCFA0012825

1NUT  M8 NYLOC Z/PCFA0013226

2WASHER MUDWING M10X38MM ODCFA0013427

2WASHER SPRING 10MM H.D Z/PCFA0013728

9WASHER FLAT 12MM Z/PCFA0013829

12WASHER FLAT 10 MM Z/PCFA0020130

2HOSE CLAMP COVER PLATE 20-25CFA0020431

1KEY 10X8X40CFA0023932

4WASHER SKM8CFA0024933

1WASHER SKM10CFA0025134

2BOLT M12X50 Z/PCFA0027235

6SETSCREW M10X35 Z/PCFA0031136

4NUT M5 NYLOCCFA0032137

4WASHER FLAT 5MM Z/PCFA0033738

8SETSCREW M16X55 Z/PCFA0034939

422MM HOSE CLAMPCFA0036540

1CIRCLIP 45 MM EXTERNALCFA0080341

4SETSCREW M5X25 BUTTON HEAD Z/PCFA0096642

1CHAIN GUARD WELD ASSY REAR ROLLER RING WRAPPERCGD0035743

1CRADLE STOP BAR WELD ASSEMBLEYCGD0035944

2PIN 25X120 MILLED FOR CAP Z/PCMH0038745

1SPROCKET 3/4" PITCH 24T 40 DIACMH0039646

2PIN 30X280 BOBBIN AXLECMH0118347

1BUSH 45X55X41CMH0120148

1SPROCKET 3/4" 15TCMH0269849

1MOTOR 750CC BACK ROLLER FUSIONCMT0034950

1SEAL KIT WHITE RE SERIES MOTORCSE0009350a

INCLUDES BEARINGS (2X ITEM 10)

2BOBBIN ASSEMBLEYCPL0000851

1TUBE 15X11X46  PEXOB15 6MTS LTCPL0023252

1VALVE CTE CHECK SAE10 0.5BARCVA0041053

14MM L WASHER 10.5X50X4 Z/PCZD0247954

1WASHER 8X40CZD0271855

26MM L CAP SHORT FOR 25MM PINSCZF0029356
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No. Part No Description Qty Description QtyNo. Part No
2ANGLE SENSOR ARM ELOBAU 350210CEL007841

2ANGLE SENSOR, 120 DEGREE, 0.5-4.5VOLTCEL007852

ASSEMBLY OF ITEMS 1 & 2

2ANGLE SENSOR + ARM ASSEMBLY ELOBAUCEL008333

2SETSCREW M10X20 Z/PCFA000234

4WASHER 4MM SHAKEPROOFCFA000825

4WASHER FLAT 4MM Z/PCFA000836

5SETSCREW M6X25 Z/PCFA000987

6SETSCREW M8X25 Z/PCFA001028

4SETSCREW M6X20 Z/PCFA001159

11NUT M6 NYLOCCFA0013110

6NUT  M8 NYLOC Z/PCFA0013211

19WASHER FLAT 6MM Z/PCFA0014412

12WASHER FLAT 8MM Z/PCFA0014713

2WASHER SKM8CFA0024914

4SETSCREW M4X16 Z/PCFA0039115

4NUT M4 NYLOCCFA0039216

4BUSH 6X12X7 ZPCMH0149117

1VALVE ASY ROTATION TIP FUSIONCVA0041618

1DPC130 5 BANK LS BOOST ORBITALCVA0067919

13MM POT BRACKET PARTCZC0361420

13MM L POT BRACKET RING WRAPPERCZC0480621

14MM L MAIN VALVE BRACKET RING WRAPPERCZD0480222

14MM L POT LINK BAR RING WRAPPERCZD0483323

14MM L POT LINK BAR RING WRAPPERCZD0483424

14MM L POT LINK BAR RING WRAPPERCZD0483525
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No. Part No Description Qty Description QtyNo. Part No

COMPLETE STUB AXLE ASSEMBLY (INCLUDES ITEMS 8 THROUGH 16) - REPLACES CAX00171

1AXLE STUB ASSY HEAVY DUTYCAX002091

6NUT M16 NYLOCCFA001282

12WASHER FLAT 16MM Z/PCFA001403

6BOLT M16X55CFA003154

1TYRE 380/55 R17 VERDESTEINCWH000625

STANDARD WHEEL

1WHEEL ASSY 380/55-17 VERDESTEIN FLO+CWH002686

1WHEEL RIM 13.00X17 6 STUD 0 OFFSETCWH002697

0000

TRACTOR GRIP WHEEL OPTION

1WHEEL ASM 15.0/55X17 BKT AS504CWH002936

1WHEEL RIM 13.00X17 6 STUD 0 OFFSETCWH002697

0000

1WHEEL HUB 6 STUD (FAD)CAX000348

6WHEEL STUD M18X1.5 (FAD)CFA002359

1HUB CAP (FAD) 80MM ODCAX0003710

1HUB SEAL 100 X 55 FADCSE0010911

1BEARING 3O211CBR0004112

1BEARING 30208ACBR0009513

1NUT CASTLE 33 X 50CFA0039414

1SPLIT PIN 5X50 Z/PCFA0001315

6NUT WHEEL M18 6STUD AXLECFA0012116
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No. Part No Description Qty Description QtyNo. Part No
1DISPENSER LATCH HANDLEADP003261

1BUFFER RUBBER 50X21 M10X28CBE000022

2REFLECTOR FRONT RECTANGULARCEL000793

REPLACES CEL00820

1PANEL POSITION SWITCHCEL017714

LH SIDE (REPLACES CEL00831)

1TAIL LIGHT LEFT LED ORBITALCEL015825

RH SIDE (REPLACES CEL00831)

1TAIL LIGHT RIGHT LED ORBITALCEL015835

10SETSCREW M8X20 Z/PCFA000526

5BOLT M8X35 Z/PCFA000557

4WASHER FLAT 4MM Z/PCFA000838

2SETSCREW M8X25 Z/PCFA001029

4NUT M10 NYLOCCFA0012310

4NUT M6 NYLOCCFA0013111

21NUT  M8 NYLOC Z/PCFA0013212

4WASHER FLAT 6MM Z/PCFA0014413

40WASHER FLAT 8MM Z/PCFA0014714

7WASHER FLAT 10 MM Z/PCFA0020115

4WASHER SKM8CFA0024916

3SETSCREW M10X35 Z/PCFA0031117

2NUT M4 NYLOCCFA0039218

4SETSCREW M6X16 BUTTON HEAD Z/PCFA0042719

6SETSCREW M8X30 Z/PCFA0049120

1CAMLOC BALER DOORCFA0051821

2SETSCREW M4X40 SOC CAP ZPCFA0227722

1DOOR LATCH WELD ASSEMBLEY RING WRAPPERCGD0037023

1PANEL REAR LH MESH ASSEMBLY ORBITALCGD0038424

1PANEL REAR RH MESH ASSEMBLY ORBITALCGD0038525

1PANEL FRONT LH MESH ASSEMBLY ORBITALCGD0040626

1PANEL FRONT RH MESH ASSEMBLY ORBITALCGD0040727

4BUSH 8X20X13 ZINC PLATEDCMH0074228

1MACHINE MANUAL HOLDER CIRCULARCPL0022129

1GAS STRUT 150/399CRA0078230

1SPRING EXTENSION 1.63X11.5X57CSG0026331

1DECAL 40KM SPEED LIMITCST0066032

11.5MM L VALVE COVER ORBITALCZB0461733

11.5MM L STICKER BRACKET SPEED ORBITALCZB0463134

13MM L REFLECTOR BRACKETCZC0514135

13MM L REFLECTOR BRACKET RHCZC0514236

16MM L LATCH HOOK PANEL RING WRAPPERCZF0691637
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Dispenser ring (1009)
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No. Part No Description Qty Description QtyNo. Part No
2SUSPENSION UNIT ASSYACH003631

COMPLETE ASSEMBLY

2SUSPENSION UNIT DISPENSER RINGACH003642

1DISPENSER RING SUPPORT ARCHACH028113

1BRAKE UNIT DISPENSER RING (EXTENDED PADS)ACH015164

2DISPENSER ASSEMBLY ORBITALADP003275

COMPLETE RING ASSEMBLY INCLUDING ROLLERS (ITEMS 34, 38, ETC)

1KIT DISPENSER RINGADP000606

4BEARING 6205 2RSCBR000097

4BEARING 25X28X21 STEPPED PLASTICCBR003298

2SETSCREW M10X30CFA000259

2SETSCREW M12X30 Z/PCFA0003210

3BOLT M10X140 8.8 Z/PCFA0234711

14NUT M10 NYLOCCFA0012312

10NUT M12 NYLOCCFA0012413

4NUT M20 NYLOCCFA0012914

2WASHER SPRING 10MM HD Z/PCFA0013715

20WASHER FLAT 12MM Z/PCFA0013816

2WASHER FLAT 16MM Z/PCFA0014017

4SETSCREW M16X40 Z/PCFA0015118

16WASHER FLAT 10 MM Z/PCFA0020119

8WASHER SKM12CFA0025020

12WASHER SKM10CFA0025121

2WASHER SKM16CFA0025222

2BOLT M12X70 ZPCFA0059223

8SETSCREW M10X35 Z/PCFA0031124

8WASHER FLAT 20MM Z/PCFA0041325

6BOLT M12X65 ZPCFA0057926

NOT SHOWN

2KEY RING MOTOR FUSIONCFA0061127

3BOLT M10X130 Z/PCFA0079328

4BOLT M20X110 8.8 Z/PCFA0233129

2PIN 30X115 STEPPED 25CMH0069430

USE SEAL KIT CSE00110 FOR THIS MOTOR

2MOTOR 80CC WHEEL TAPER SHAFTCMT0005631

2SEAL KIT TG+TF PARKER HYD MTRCSE0011031a

4DISPENSER WHEEL WEAR PLATE 350CPL0021232

2BLANKING CAP 110MM BLACKCPL0010633

4ROLLER END RING FUSION 2CTP0035434

INCLUDES BEARINGS (ITEMS 7)

2WHEEL IDLE ROLLER FUSIONCWH0025335

LHS WITH SENSOR PLATE (INCLUDES ITEMS 11, 12, 21, 32, 37, 41 & 46)

1DISPENSER WHEEL WITH SENSOR PLATE ORBITALCWH0028236

2DISPENSER DRIVE WHEEL 300 DIAMETERCWH0027437

2TUBE 88.9 X 4 X 845CXT0030238

24MM L CUT& TIE SPACERCZD0011839

26MM L PLATECZF0603140

46MM L DISPENSER WHEEL PLATE 350CZF0700941

16MM L SENSOR BRACKET ORBITALCZF0702443

1DISPENSER DRIVE WHEEL ASSEMBLEY 300 DIAMETERCWH0027544

RHS WITHOUT SENSOR PLATE (INCLUDES ITEMS 12, 21, 28, 32, 37 & 41)

46MM L PLATE DISPENSER RINGCZF0750245

18MM L DISPENSER WHEEL SENSOR PLATE ORBITALCZG0482546
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No. Part No Description Qty Description QtyNo. Part No

COMPLETE ASSEMBLY - USED UP TO SERIAL No 125062

1BRAKE CALIPER COMP ASSY FUSION 3ACH014110

COMPLETE ASSEMBLY - USED FROM SERIAL No 125063

1BRAKE UNIT EXTD LARGE SPRINGSACH030110

USED UP TO SERIAL No 125062

1BRAKE PAD SET CALIPER FUSIONABS000141

USED FROM SERIAL No 125063

1BRAKE PAD SET [EXTENDED]ABS002591

REPLACES ACH00344

1BRAKE PAD SLIDE FUSION 3ACH014102

1RUBBER STRIP 190X20X3CBE002583

1SETSCREW M8X25 Z/PCFA001024

3NUT M10 NYLOCCFA001235

1NUT M12 NYLOCCFA001246

USED UP TO SERIAL No 125262

1NUT M16 NYLOCCFA001287

USED FROM SERIAL No 125263

1NUT M24 NYLOCCFA001307

1NUT  M8 NYLOC Z/PCFA001328

USED UP TO SERIAL No 125262

1WASHER FLAT 16MM Z/PCFA001409

USED FROM SERIAL No 125263

1WASHER FLAT 1" Z/PCFA001359

2WASHER FLAT 8MM Z/PCFA0014710

2BOLT M10X55CFA0015611

2WASHER FLAT 10 MM Z/PCFA0020112

2WASHER SKM10CFA0025113

1SETSCREW M10X40 Z/PCFA0031214

2SETSCREW M10X30 SOC CAP Z/PCFA0060215

2WASHER M10 NORDLOCCFA0079816

USED UP TO SERIAL No 125262

1BOLT M16X70 Z/P GRADE 8.8CFA0103417

USED FROM SERIAL No 125263

1BOLT M24X100 8.8 Z/P DIN931CFA0235317

2BUSH 10X16X11 Z/PCMH0080918

2BUSH 10X25X12CMH0132919

1RAM BRAKE CALLIPERCRA0017220

USED UP TO SERIAL No 125262

16SPRING BELVILLE 18X50CSG0003221

USED FROM SERIAL No 125263

8DISC SPRING 70X25.5X2CSG0030921

11.5MM L BRAKE UNIT COVER PLATECZB0460122

14MM L SUPPORT STRUT BRAKE UNITCZD0496223

USED INSTEAD OF CZF06844 BETWEEN SERIAL No 125263 & 125324

14MM SPACER PLATE BRAKE CALIPER ORBITALCZD0517424

USED UP TO SERIAL No 125262 & FROM SERIAL No 125325

16MM SPACER PLATE BRAKE CALIPERCZF0684424

USED FROM SERIAL No 125263

110MM L WASHER 45X26.5CZH0474325

USED UP TO SERIAL No 125262

110MM BRAKE CALIPER PART FUSION 3CZH0397626

110MM L BRAKE UNIT BRACKET BIG SPRINGSCZH0576526

USED FROM SERIAL No 125263
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No. Part No Description Qty Description QtyNo. Part No
1DISP WELD FILM HOLDER FUSIONADP000801

1PIN 25X392  AXLE FILM DISPENSERCMH005732

1DISP ROLL RETAINER WELD ASSY B/WADP000843

4BEARING 6205 2RSCBR000094

2COIL ROLLER (2 BEARING TYPE)CMH007855

2CIRCLIP 25MM EXTERNAL Z/PCFA000016

110MM L WASHER 10X50 Z/PCZH020937

16MM L DISPENSER PART BALERCZF028328

1DISP SLIDE BUSH ASSYADP001009

1DIS LOCK COMP ASSYADP0016210

16MM L SENSOR PLATE BALERCZF0284611

3SETSCREW M10X30CFA0002512

7WASHER SKM10CFA0025113

2NUT M10 NYLOCCFA0012314

10WASHER FLAT 8MM Z/PCFA0014715

2BOLT M8X30 Z/PCFA0031616

12NUT  M8 NYLOC Z/PCFA0013217

1CIRCLIP 30MM EXTERNALCFA0040218

1BOBBIN DISPENSER ROLL GUIDECPL0005919

3SETSCREW M10X25 Z/PCFA0002420

23MM L DISPENSER SPACERCZC0011221

4WASHER FLAT 12MM Z/PCFA0013822

2SETSCREW M12X30 Z/PCFA0003223

2NUT M12 NYLOCCFA0012424

1SETSCREW M10X35 Z/PCFA0031125

1LINCH PIN PIPE 10MMX50MMCFA0019426

2SETSCREW M8X25 BUTTOCFA0074427

1SPRING 4.88W/D X 31ID X 7T/C X 100 F/CCSG0021328
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No. Part No Description Qty Description QtyNo. Part No

USED ON FUSION 1, FUSION 2, FUSION 3 & FUSION 3 PLUS

1DISP ROLLER FRAME WELD ASSY B/WADP000821

USED ON FUSION VARIO ONLY

1DISP ROLLER FRAME WELD VARIOADP002791

USED ON ORBITAL ONLY (FOR MACHINES PRIOR TO SERIAL No 125063 ALSO ORDER KIT KST00080)

1DISP WELD ROLLER FRAME ORBITALADP003251

1ROLLER SECONDARY ALU BALER/WRAPPERCMH005802

1ROLLER DISPENSER PRIMARY SPIROL FUSION/W20CMH023203

2BEARING 20MM 2BOLT P/S FLANGECBR000044

1KIT DISPENSER GEARS 70%ADP000185+6

1KIT DISPENSER GEARS 55%ADP000195+6

2BEARING 6205 2RSCBR000097

2SPRING TOR 6.35WDX48ODX7.8COILCSG000418

1BEARING 30X34X16 STEPPED PLASCBR000689

1BEARING 30X34X11 STEPPED PLASCBR0010710

11.5MM L DISPENSER GRASS GUARDCZB0215211

34MM L CUT& TIE SPACERCZD0011812

4WASHER SKM8CFA0024913

12SETSCREW M8X20 Z/PCFA0005214

2KEY 6X6X15CFA0015315

2WASHER FLAT 12MM H/D Z/PCFA0013916

2SETSCREW M12X25 Z/PCFA0003117

1MAGNET 20 X 10 260369CEL0005918

1SETSCREW M5X25 CSK HEAD SSCFA0060819

1NUT M5 NYLOC SSCFA0034820

2PIN 50X40 STEPPED 20CMH0058321

1TRANSMITTER EVEN/GEAR COVERCEL0022122

1TRANSMITTER ODD/ GEAR COVERCEL0022222

1KIT TRANSMITTERS AND RECEIVERCEL0063622

1BATTERY FILM TRANSMITTER MK2CEL0161022a

1TRANSMITTER MK2 PLASTIC HOUSINGCGD0046522b
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Cut & Hold LH (814)
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No. Part No Description Qty Description QtyNo. Part No
1CUT & HOLD BALER LHS COMPLETEACT000640

1RAM 25X18 CUT&HOLD 998CRA000741

SEAL KIT FOR CRA00074 (NOT SHOWN)

1SEAL KIT RAM CUT&HOLDCSE000742

4WASHER DISHED 998 C&H RAMCMH003303

2WASHER RUBBER 998 C&HCMH003314

1NUT M14 NYLOCCFA001265

1CUT&HOLD FRAME WELD ASSY LHACT000656

1BEARING HOLDER ECCENTRICCMH002627

2BEARING HOLDER CONCENTRIC Z/PCMH002618

3BEARING 6204 2RSCBR000209

1CUT&HOLD SLIDER BARE (ALUM)ACT0000210

1CUT&HOLD RAILCMH0026011

3WASHER FLAT 12MM H/D Z/PCFA0013912

3WASHER SKM12CFA0025013

2BOLT M12X50 Z/PCFA0027214

1SETSCREW M12X50 Z/PCFA0027015

6NUT M12 NYLOCCFA0012416

1NUT 1"1/4 NYLOC UNFCFA0001217

1NUT M14 NYLOCCFA0012618

1CUT&HOLD 998, PLUNGER BRACKETACT0000319

16MM L KNIFE PLATECZF0212120

2KNIFE STANLEY BLADE CUT&HOLDCKN0001121

13MM L 998 /COMBI KNIFE CLAMPCZC0201222

4WASHER FLAT 6MM Z/PCFA0014423

2SETSCREW M6X25 Z/PCFA0009824

2NUT M6 NYLOCCFA0013125

2WASHER 6MM SHAKEPROOFCFA0026826

2SETSCREW M6X10 Z/PCFA0026927

1SPRING COM 4.88X38X150X12CSG0003628

1PIN 25X159 C.PLUNGER C&TCMH0002329

24MM L CUT& TIE SPACERCZD0011830

1WASHER SPRING 10MM H.D Z/PCFA0013731

1SETSCREW M10X25 Z/PCFA0002432

1BUFFER RUBBER 50X21 M10X28CBE0000233

2SETSCREW M12X30 Z/PCFA0003234

2WASHER DOWTY 1/2CHY0005335

1ADAPTOR 1/2 M 3/8 MCHY0200836

1ACCUMULATOR 0.7 LITRE 70 BARCVA0301137

1WASHER FLAT 14MM Z/PCFA0022238

5SETSCREW M8X45 CSK HEX Z/PCFA0008939

5WASHER FLAT 8MM Z/PCFA0014740

5NUT  M8 NYLOC Z/PCFA0013241
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Cut & Hold RH (532)
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No. Part No Description Qty Description QtyNo. Part No

ALSO ORDER HOSES CHY02897 & CHY02899 PRIOR TO SERIAL No 659778 (FUSION 3) & SERIAL No 900158 (FUS VARIO)

1CUT & HOLD BALER RHS COMPLETEACT000390

1RAM 25X18 CUT&HOLD 998CRA000741

SEAL KIT FOR CRA00074 (NOT SHOWN)

1SEAL KIT RAM CUT&HOLDCSE000742

4WASHER DISHED 998 C&H RAMCMH003303

2WASHER RUBBER 998 C&HCMH003314

1NUT M14 NYLOCCFA001265

ALSO ORDER HOSES CHY02897 & CHY02899 PRIOR TO SERIAL No 659778 (FUSION 3) & SERIAL No 900158 (FUS VARIO)

1CUT & HOLD FRAME WELD ASY RGHTACT000426

1BEARING HOLDER ECCENTRICCMH002627

2BEARING HOLDER CONCENTRIC Z/PCMH002618

3BEARING 6204 2RSCBR000209

1CUT&HOLD SLIDER BARE (ALUM)ACT0000210

1CUT&HOLD RAILCMH0026011

3WASHER FLAT 12MM H/D Z/PCFA0013912

3WASHER SKM12CFA0025013

2BOLT M12X50 Z/PCFA0027214

1SETSCREW M12X50 Z/PCFA0027015

6NUT M12 NYLOCCFA0012416

1NUT 1"1/4 NYLOC UNFCFA0001217

1NUT M14 NYLOCCFA0012618

1CUT&HOLD 998, PLUNGER BRACKETACT0000319

16MM L KNIFE PLATECZF0212120

2KNIFE STANLEY BLADE CUT&HOLDCKN0001121

13MM L 998 /COMBI KNIFE CLAMPCZC0201222

4WASHER FLAT 6MM Z/PCFA0014423

2SETSCREW M6X25 Z/PCFA0009824

2NUT M6 NYLOCCFA0013125

2WASHER 6MM SHAKEPROOFCFA0026826

2SETSCREW M6X10 Z/PCFA0026927

1SPRING COM 4.88X38X150X12CSG0003628

1PIN 25X159 C.PLUNGER C&TCMH0002329

24MM L CUT& TIE SPACERCZD0011830

1WASHER SPRING 10MM H.D Z/PCFA0013731

1SETSCREW M10X25 Z/PCFA0002432

1BUFFER RUBBER 50X21 M10X28CBE0000233

2SETSCREW M12X30 Z/PCFA0003234

2WASHER DOWTY 1/2CHY0005335

1ADAPTOR 1/2 M 3/8 MCHY0200836

1ACCUMULATOR 0.7 LITRE 70 BARCVA0301137

1WASHER FLAT 14MM Z/PCFA0022238

5SETSCREW M8X45 CSK HEX Z/PCFA0008939

5WASHER FLAT 8MM Z/PCFA0014740

5NUT  M8 NYLOC Z/PCFA0013241
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Side tip (1080)
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No. Part No Description Qty Description QtyNo. Part No

SIDE TIP ASSEMBLY COMPLETE (INCLUDES ALL ITEMS)

1SIDE TIP ASSEMBLY ORBITALABD000980

1FUSION 2 SIDETIP GROUND SUPPORTABD000481

2LATCH SIDE TIP DROP BARABD000502

1BOBBIN AXLE BUSH BRKT FUSION SIDETIPABD000783

1FUSION 3/VARIO SIDETIP EXTENDED BARABD000794

1PIN FOR ABD00072 SIDE TIP FUSIONABD000825

1SIDE TIP ORBITAL WELD ASSYABD001016

1ORBITAL SIDE TIP TRANSPORT PINABD001197

1BOBBIN WELD ASSEMBLY LH SIDE TIP ORBITALARC003948

1BOBBIN WELD ASSEMBLY RH SIDE TIP ORBITALARC003989

1CAP SQ PLASTIC INSERT 80 X 50CBC0002110

4BEARING 6007 2RSCBR0000111

2BEARING 6205 2RSCBR0000912

1SETSCREW M10X30CFA0002513

6BOLT M10X60 Z/PCFA0002714

1BOLT M10X65 Z/PCFA0002815

1SETSCREW M12X25 Z/PCFA0003116

2BOLT M10X75 Z/PCFA0007517

13NUT M10 NYLOCCFA0012318

5NUT M12 NYLOCCFA0012419

4NUT M16 NYLOCCFA0012820

10WASHER FLAT 12MM Z/PCFA0013821

2U BOLT M16X80X80CFA0020022

24WASHER FLAT 10 MM Z/PCFA0020123

1LINCH PIN 6MMCFA0020224

1WASHER SKM12CFA0025025

1WASHER SKM10CFA0025126

4SETSCREW M10X40 Z/PCFA0031227

5SETSCREW M12X40 Z/PCFA0032428

1ROLL PIN 6X30 Z/PCFA0034529

1CIRCLIP 35MM EXTERNALCFA0051430

1WASHER FLAT 12MM DIN 9021 Z/PCFA0071831

1WASHER FLAT M26 ZP DIN126CFA0072032

1SAFETY LINCH PIN 8X42CFA0108433

2WASHER DOWTY 3/8"CHY0002034

1ADAPTOR 3/8" BSP M/MCHY0200235

1ADAPTOR 3/8" BSP M-FCHY0209836

NOT SHOWN

1HA06-0300WJ-F0690N-F0690N-000CHY0300237

1BUSH 27X30.25X62 REEL WHEELCMH0083838

1BUSH 19X12.5X11CMH0096839

1SHAFT 35 X 650 FUSION SIDETIPCMH0259240

INCLUDES 2x ITEM 11

2BOBBIN ASSEMBLY 6007 BEARINGSCPL0019241

4PLASTIC BUFFERCPL0024642

1SPRING EXT 4.47X40.3X240 OPEN EYESCSG0030343

1DUST CAP 170/60-8 VREDESTEINCTP0007044

1VALVE NEEDLE 3/8CVA0027645

INCLUDES 2x ITEM 12 & 1x ITEM 38

1WHEEL 170/60 -8 ( V 64 )CWH0003746

1TUBE 42.4X3X52CXT0076347

14MM L CUT & TIE SPACER Z/PCZD0012148

16MM L FUSION 2 SIDETIP BRACKETCZF0487549

46MM L STOP PLATE SIDE TIP ORBITALCZF0826450

110MM L SIDE TIP PLATE FUSION/VARIOCZH0385251

410MM L STOP PLATE SIDE TIP ORBITALCZH0574452

110MM L SIDE-TIP LATCH ORBITALCZH0583853
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 CHY02998 
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 CHY02753 
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 CHY02959 

 CHY02955 

 CHY02753 

CUT AND HOLD

 

CVA00118

ROTATION

 

CVA00448

BALE TIP

 

CVA00257

SIDE ARM

 

CVA00451

LIFT ARM

 

CVA00439 

BALE TIP

BA BA

 RING ROTATION MOTORS 

B A B A

 BRAKE 

 CUT & HOLD CIRCUIT 

 CRA00074 

Section Operation:

Section 2: Handle Down = Tip Up.

Section 3: Handle Down = C&H Opens Fully .

2. Lever pressed down = Oil out port 'B'.

1. Port 'A' is  nears t solenoid.

Section 1: Handle Down = Fwd. Wrapping.

Section 4: Handle Down = Side Arm Closes.

Section 5: Handle Down = Lift Arm Up.

Notes on CVA00679 (MAIN CONTROL VALVE):

 LOAD-SENSING LINE 

 FEED LINE 

 RETURN LINE 

RETURN VALVE

CVA00261

0.5 Bar NON-

 CVA00410 

 MOTOR CHECK VALVE 

 CMT00349 

 FRONT BALE 

 ROTATION MOTOR 

 CMT00349 

 FRONT BALE 

 ROTATION MOTOR 

 CMT00056 

 CHECK VALVE 

 CVA00098  CVA00098 

CUT&HOLD

 CVA00416 
 ROTATION & TIP VALVE 

CYLINDERS

CRA00558

 BALE WRAPPING ROTATION 

0.7LITRE 70BAR

 CVA03011 

ACCUMULATOR

0.7LITRE 70BAR

 CVA03011 

ACCUMULATOR

CYLINDERS

CVA03009

VALVE

 DRAWBAR PIVOT 

 CRA00077 

 DRAWBAR 

 DRAWBAR 

 RAM LIFTARM 

 CRA00757 

 RAM SIDE ARM 

 CRA00742 

E3

6

5

4

3217

F

F1

D2D1

U2U1B1ACCE2

E1G1

G2

8

 CVA00410 

 MOTOR CHECK VALVE 
 CHY02961 

 CHY02946 

 CHY02946 

 CHY02040 

 CHY02015 

 CHY02015 

 CHY02015 

 CHY02015 

T

LS

V1

V2

LS2

B3  A3 B2  A2 B1 A1
P

LS1

T1

P1

B5  A5 B4  A4

15 bar

**

Hydraulic layout Orbital (1011)
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No. Part No Description Qty Description QtyNo. Part No
4QR 1/2 MALE SHIELDED POPPETCHY020151

1QUICK RELEASE 3/8 BSP MALECHY020402

2HA06-0290WJ-F0600N-F0690N-000CHY027533

2HA10-4600WJ-F1000N-F1000N-000CHY029465

1HA04-4800WJ-F0400N-F0400N-000CHY029476

2HA04-4450WJ-F0400N-F0490N-000CHY029487

1HA06-3500WJ-F0600N-F0600N-000CHY029498

1HA06-3450WJ-F0600N-F0600N-000CHY029509

1HA06-3680WJ-F0600N-F0690N-000CHY0295110

1HA06-3750WJ-F0600N-F0690N-000CHY0295211

1HA06-0270WJ-F0600N-F0600N-000CHY0295312

1HA06-0260WJ-F0600N-F0600N-000CHY0295413

2HA06-0345WJ-F0600N-F0690N-000CHY0295514

1HA06-4960WJ-F0600N-F0690N-000CHY0295816

1HA06-4690WJ-F0600N-F0690N-000CHY0295917

1HA06-0530WJ-F0690N-F0600N-000CHY0296119

1HA06-0860WJ-F0690N-F0645N-000CHY0296220

1HA04-1140WJ-F0490N-F0490N-000CHY0296321

1HA04-1250WJ-F0490N-F0490N-000CHY0296422

1HA04-3700WJ-F0400N-F0490N-000CHY0296523

1HA04-3520WJ-F0400N-F0490N-000CHY0296624

1HA04-1170WJ-F0400N-F0490N-000CHY0296725

1HA08-0260WJ-F0800N-F0800N-000CHY0296826

1HA08-0270WJ-F0800N-F0800N-000CHY0296927

1HA08-0570WJ-F0800N-F0890N-000CHY0297028

1HA08-2660WJ-F0800N-F0890N-000CHY0297230

1HA08-2300WJ-F0800N-F0890N-000CHY0297331

1HA08-1520WJ-F0890N-F0890N-000CHY0297533

1HA08-1000WJ-F0800N-F0890N-000CHY0297634

1HA08-2750WJ-F0800N-F0845N-000CHY0297735

1HA08-2600WJ-F0800N-F0845N-000CHY0297836

1HA08-2410WJ-F0800N-F0890N-000CHY0299038

1HA06-1080WJ-F0600N-F0690N-000CHY0299840

2MOTOR 80CC WHEEL TAPER SHAFTCMT0005642

2MOTOR 750CC BACK ROLLER FUSIONCMT0034944

2SEAL KIT WHITE RE SERIES MOTORCSE0009344a

2RAM CUT&HOLD 25X18 998/FUSIONCRA0007446

UP TO SERIAL No 125012

1RAM DRAWBAR PIVOT COMBICRA0007747

FROM SERIAL No 125013

1RAM 60X40 DRAWBAR ORBITALCRA0078847

SEAL KIT FOR EITHER RAM CRA00077 OR CRA00788

1SEAL KIT DRAW BAR PIVOT COMBICSE0007747a

2RAM 50X30 ROLLER CRADLE FUSIONCRA0055848

1RAM 80X60 LIFT ARM ORBITALCRA0074249

1SEAL KIT FOR 80X60 RAMCSE0074249a

1RAM 60X40 SIDE ARM LIFT ARM ORBITALCRA0075750

1SEAL KIT FOR 60X40 RAMCSE0075750a

2RELIEF/CHECK VALVE C&H FUSIONCVA0038052

REPLACES CVA00098

1VALVE CHECK 3/4 0.5 BAR M/FCVA0026153

2VALVE CTE CHECK SAE10 0.5BARCVA0041054

1VALVE ASY ROTATION TIP FUSIONCVA0041655

1DPC130 5 BANK LS BOOST ORBITALCVA0067957

1VALVE DUMP 60 BARCVA0300958

2ACCUMULATOR 0.7 LITRE 70 BARCVA0301159
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Hydraulic valve rotation & tip [From Serial No 659744/900118 Fusion 3 Plus/Vario] (970)

3SPD00970McHale ORBITALPage 38



No. Part No Description Qty Description QtyNo. Part No

INCLUDES ITEMS 1 THROUGH 23

1VALVE ASY ROTATION_TIP VARIOCVA004160

4WASHER DOWTY 1/4CHY000151

4WASHER DOWTY 3/8CHY000202

5WASHER DOWTY 1/2CHY000533

2ADAPTOR 3/8 BSP M/MCHY020024

3ADAPTOR 1/4 BSP M/MCHY020105

5ADAPTOR 1/2 BSP M/MCHY020136

2ADAPTOR 1/4 M 3/8 MCHY020327

4O-RING 70 SH NBR 15.60X1.78CSE001648

1VALVE CHECK 1/4 0.4MM ORIFICECVA0016010

3PLUG BSP 1/4 ALLEN HD +SEALCVA0017611

1VALVE CTE ON/OFF NC EE10A20PBCVA0025212

1COIL FOR CTE VALVE ON FUSIONCVA0025313

1BSP 1/2 PLUGCVA0030414

1COIL 12VDC DIN BE-EC36CVA0039916

1VALVE CTE ON/OFF SAE10 POPPETCVA0042218

5BLANKING CAP 1/8" (OLEOSTAR)CVA0055320

1SHUTTLE VALVE ASSYCVA0055821

4VALVE OVER CENTRE CVA00378-416CVA0066823
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Electrical control Orbital (1013)
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No. Part No Description Qty Description QtyNo. Part No
1EXPERT PLUS CONTROL BOXCEL009941

1LOOM COBO WHITE CON EURO LEADCEL000642

1EURO SOCKET TO BATT POWER LEADCEL000103

1BAT POWER LEAD CTRL BOX DIRECTCEL000314

1ORBITAL MAIN LOOMCEL009755

1ORBITAL REAR LOOMCEL009766

REPLACES CEL01538

1ORBITAL YELLOW MARKER LOOMCEL015987

1ORBITAL CLAMP PROXY LOOMCEL009778

3SENSOR M18 PROX M12 PLUGCEL007679

1SENSOR M30 PROX M12 PLUGCEL0076810

2ANGLE SENSOR + ARM ASSEMBLY, 120DEG, 0.5-4.5VOLTCEL0083311

130MM INDEX BUTTONCEL0065912

1WARNING BUZZER SINGLE TONECEL0079613

REPLACES CEL00820

1PANEL POSITION SWITCHCEL0177114

1RECEIVER FILM BREAKCEL0023015

1TRANSMITTER EVEN/GEAR COVERCEL0022116

1BATTERY FILM TRANSMITTER MK2CEL0161016a

1TRANSMITTER MK2 PLASTIC HOUSINGCGD0046516b

1TRANSMITTER ODD/GEAR COVERCEL0022217

1BATTERY FILM TRANSMITTER MK2CEL0161017a

1TRANSMITTER MK2 PLASTIC HOUSINGCGD0046517b

3MODULE CONSTANT CURRENTCEL0019318

1DOUBLE PUSH BUTTON SWITCHCEL0098919

1ORBITAL BEACON EXTENSIONCEL0166620

1AMBER XENON BEACON C/W LOOMCEL0029221

13MM L REMOTE CNTRL RECVR BRCKTCZC0436222

12.4 GHZ RADIO REMOTE RECEIVERCEL0164423

12.4 GHZ RADIO REMOTE TRANSMITTERCEL0164324

1KIT 2.4 GHZ RADIO REMOTE ORBITALKST0009725

1ORBITAL HAND CONTROLLERCEL0152326
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Expert plus control unit (1075)
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No. Part No Description Qty Description QtyNo. Part No
1CTRL EXPERT PLUS FUSION 2/3CEL002771

1CTRL EXPERT PLUS FUS 2/3 RECONCEL006471

1CTRL EXPERT PLUS 3 FUSIONCEL016001

1CTRL EXPERT PLUS 3 FUS 2/3 RECONCEL017751

1CTRL EXPERT PLUS V6CEL006751

1CTRL EXPERT PLUS V6 RECONCEL007701

1CTRL EXPERT PLUS 3 V6CEL015531

1CTRL EXPERT PLUS 3 V6 RECONCEL017741

1CTRL EXPERT PLUS ORBITALCEL009931

1CTRL EXPERT PLUS ORBITAL RECONCEL003771

1CTRL EXPERT PLUS W2020CEL007341

1CTRL EXPERT PLUS W2020 RECONCEL003741

1CTRL EXPERT PLUS F5600CEL006311

1CTRL EXPERT PLUS F5600 RECONCEL006441

1CTRL EXPERT PLUS 3 F5600 PLUSCEL015551

1CTRL EXPERT PLUS 3 F5600 PLUS RECONCEL017731

1EXPERT PLUS CONTROL BOX SCREENCEL002902

1SCREEN PROTECTOR EXPERT PLUSCEL003223

1BATTERY EXPERT/EXPERT PLUSCEL003264a

1BATTERY AUTO BOXCEL002914b

1CTRL UNIT CONNECTOR LOCK RINGCEL003655

1CONTROL UNIT STOP SWITCHCEL006706

1STOP SWITCH CONTACT BLOCKCEL006717

1EXPERT PLUS 1 CABLE+PLATE F2/3CEL003598

1EXPERT PLUS 1 CABLE + PLATE V6CEL003608

1EXPERT PLUS 3 CABLE+PLATE F2/3CEL003848

1EXPERT PLUS 3 CABLE+PLATE V6CEL003858

1LOOM COBO WHITE CON EURO LEADCEL000649

NORTH AMERICA ONLY

1POWER LEAD USACEL015819

1EURO SOCKET TO BATT POWER LEADCEL0001010

1RDS EXPERT UPLOAD KITCEL0025411

1BAT POWER LEAD CTRL BOX DIRECTCEL0003112

1VACUUM PAD FLAT BACKCPL0000713

1CONTROL UNIT MOUNTING BRACKETSKST0007014

1CON HSG TAB 2 WAY AMP 180924-0CEL0009815

1TERM CRIMP TAB AMP NO 42565-2CEL0002716

1EXPERT PLUS 1 KEYPAD MEMBRANECEL0038217

1EXPERT PLUS 3 KEYPAD MEMBRANECEL0038317

1OVERLAY EXPERT PLUS 3 V6CEL0160318

1OVERLAY EXPERT PLUS 3 F5600/PLUSCEL0160418

1OVERLAY EXPERT PLUS 3 FUSIONCEL0160518

1OVERLAY EXPERT PLUS F560CEL0034319

1OVERLAY EXPERT PLUS FUSION 2CEL0034419

1OVERLAY EXPERT PLUS V660CEL0034519

1OVERLAY EXPERT PLUS ORBITALCEL0099519

1OVERLAY EXPERT PLUS W2020CEL0157719

1SPEAKER EXPERT PLUSCEL0032520

1EPROM EXPERT PLUSCEL0036821

USED ON FUSION 2 BARREL WRAP (NRF) EXPERT PLUS CONTROL BOX ONLY

1EPROM CANBUS EXPERT PLUS 1CEL0039821

1RUBBER USB COVER EXPERT PLUS 3CEL0162622

1USB MEMORY DRIVE EXPERT PLUS 3CEL0176123

1CONTROL UNIT STOP SWITCH NUTCEL0175324

1CON 9 WAY D PLUG MALECEL0012225

1PLUG 9 WAY D-TYPE (10 PACK)CEL0031526

1BACKSHELL 9 WAY D-TYPECEL0031627

1433 MHZ REMOTE HAND PIECE R/CCEL0066428

1RADIO REMOTE RECEIVERCEL0066529

12.4 GHZ RADIO REMOTE TRANSMITTERCEL0164330

12.4 GHZ RADIO REMOTE RECEIVERCEL0164431

1ORBITAL HAND CONTROLLERCEL0152332

1WIRED REMOTE W2020CEL0081933
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Electrical lighting (1039)
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No. Part No Description Qty Description QtyNo. Part No
1FRONT LIGHTING LOOMCEL000691

1REAR LIGHTING LOOM ORBITALCEL009852

1TAIL LIGHT LEFT LED ORBITALCEL015823

1TAIL LIGHT RIGHT LED ORBITALCEL015834

1REGISTRATION LIGHTCEL008235

FROM SERIAL No 125286 ONWARDS

1WORK LAMP LOOM AND SWITCHCEL016086

FROM SERIAL No 125286 ONWARDS

1LED WORK LAMPCEL015297

0SPD01039McHale ORBITALPage 45



Decals 1 (1070)
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No. Part No Description Qty Description QtyNo. Part No
1DECAL FREEFLOW RETURN TO TANKCST000061

1DECAL WARNING! ROTATING ELEMENTCST000142

4DECAL ROTATING ELEMENTS 214CST000173

3DECAL CRUSHED HAND MCH-005CST000194

1DECAL FILM PATH 998 MCH-014CST000225

2DECAL LIFTING HOOKCST000326

13DECAL GREASE GUN MCH 004CST000607

1DECAL READ MANUAL (HORIZONTAL)CST001108

3DECAL HYD WARNING (HORIZONTAL)CST001119

2DECAL REMOVE KEY (HORIZONTAL)CST0011310

2DECAL CLOSE PROTECTIVECST0011411

4DECAL ACCUMULATOR PRESSURECST0011512

2DECAL DANGER ROTATING RINGCST0011613

1DECAL FUSION HOSING ROAD FIELDCST0013514

1DECAL FUSION DISPENSER PARKCST0013715

2DECAL RING ORIENTATIONCST0015416

2DECAL CHECK PRESSURE & NUTS DAILY ORBITALCST0025617

4DECAL TIE DOWNCST0090118

1DECAL LOAD SENSINGCST0090419

2DECAL JACKING POINTCST0092320
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Decals 2 (1071)
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No. Part No Description Qty Description QtyNo. Part No
4MARKER BOARD STICKER 282X282CST008311

41.5MM L REFLECTOR PLATE ORBITALCZB046991a

8SETSCREW M8X20 Z/PCFA000521b

8NUT M8 NYLOC Z/PCFA001321c

16WASHER FLAT 8MM ZPCFA001471d

1DECAL LH SIDE "MCHALE ORBITAL"CST008412

1DECAL RH SIDE "MCHALE ORBITAL"CST008423

2DECAL "MCHALE ORBITAL" 1010X125CST008684

1DECAL HYD VALVE ACTUATION ORBITALCST008835
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